
Water Pollution Control System 

Operator Certification Commission 

Training Course Standards 

 

 

Biological Wastewater Treatment Systems 

 

Grade I & II 

Operator’s Course 

 

 

 

 

 

 

 

 

 

Revised: July 30, 2019



 

  



 

TABLE OF CONTENTS 

INTRODUCTION .................................................................................................................................. 1 

WASTEWATER TREATMENT SYSTEMS OPERATOR COURSES SUMMARY ................................ 2 

GRADE I:  Time Requirement by Topic ................................................................................................ 3 

GRADE II:  Time Requirement by Topic ............................................................................................... 4 
[...]
(c) violations of any limits or conditions of the permit; 

(7) notify the owner in writing of the need for any system repairs and modifications that may be necessary to 

ensure the compliance of the system with all local, State, and federal environmental permitting and regulatory 

requirements; 

(8) be available on an on-call basis for in-person interactions: 

(a) for consultations with the system owner and regulatory officials; 

(b) to handle emergency situations; and 

(c) to provide access to the facility to regulatory agencies; and 

(9) upon vacating an ORC position, send the Commission and the appropriate regional office, or the local health 

department for subsurface system owners, written notice within 14 days of the vacancy. 

 

History Note: Authority G.S. 90A-37; 90A-38; 90A-44; 

Eff. April 1, 1999; 

Amended Eff. December 1, 2006; 

Readopted Eff. September 1, 2018. 

 

15A NCAC 08G .0205 RESPONSIBILITIES OF A BACK-UP OPERATOR IN RESPONSIBLE CHARGE (BACK-UP ORC) 

The Back-up ORC: 

(1) may act as surrogate for the ORC, if he or she possesses a valid certificate of the appropriate type and grade 

for the system, for a period: 

(a) not to exceed 40 percent of the system visitations required per calendar year under Rule .0204(2) of 

this Section; or 

(b) not to exceed 120 consecutive days when the ORC is absent due to: 

(i) the vacancy of the ORC position; or 

(ii) personal or familial illness;  

(2) shall fulfill all of the requirements of Rule .0204 of this Section when acting as surrogate for the ORC; and 

(3) upon vacating a Back-up ORC position, send the Commission and the appropriate regional office, or the local 

health department for owners of subsurface systems, written notice within 14 days of the vacancy. 

 

History Note: Authority G.S. 90A-37; 90A-38; 90A-44; 

Eff. April 1, 1999; 

Amended Eff. December 1, 2006; 

Pursuant to G.S. 150B-21.3A, rule is necessary without substantive public interest Eff. July 26, 2015; 

Amended Eff. September 1, 2018. 



57 | APP 

 

SECTION .0300 - CLASSIFICATION OF WATER POLLUTION CONTROL SYSTEMS 
 

15A NCAC 08G .0301 APPLICABILITY 

(a)  Notwithstanding the requirements in Rules .0302 through .0307 of this Section, the Commission shall modify the 

classification of a water pollution control system when: 

(1) conditions created by system design features, or inherent operational requirements exist that make operation 

of the system more or less complex than when the system was first permitted; 

(2) upgrades or other modifications to a system are completed; or 

(3) changes in Commission classification rules are made. 

(b)  In-plant processes and related water pollution control equipment that are integral parts of direct industrial 

production shall not be considered water pollution control systems for the purpose of this Section. 

(c)  Water pollution control systems permitted under rules adopted by the Commission for Public Health shall be classified 

pursuant to Rule .0307 of this Section. 

(d)  Water pollution control systems permitted under rules adopted by the Environmental Management Commission 

shall be classified pursuant to Rules .0302 through .0308 of this Section. 

(e)  Reservoirs, settling ponds, and associated pumps and piping that are an integral part of closed-loop water recycle 

systems for the non-biological and non-toxic treatment of process water at sand, gravel, and crushed stone operations 

shall not be subject to the requirements of these Rules unless the Commission determines that the system is not being 

operated or maintained in accordance with permit conditions, as reported by regional office DEQ staff or from citizen 

complaints. 

(f)  Any water pollution control system, regardless of type or ownership, may be classified and required to designate an 

ORC and a Back-up ORC, in the event that the Commission determines that the system is not being operated or 

maintained in accordance with permit conditions, as reported by regional office DEQ staff or from citizen complaints. 

History Note: Authority G.S. 90A-37; 

Eff. April 1, 1999; 

Amended Eff. December 1, 2006; 

Readopted Eff. September 1, 2018. 

 

15A NCAC 08G .0302 CLASSIFICATION OF BIOLOGICAL WATER POLLUTION CONTROL TREATMENT SYSTEMS 

(a)  The following discharging systems shall be assigned a classification of Grade I Biological Water Pollution Control 

System unless the permitted design flow, or operational complexity of the system requires a higher classification: 

(1) septic tank/ media filter systems; 

(2) biological lagoon systems; and 

(3) constructed wetlands and associated appurtenances. 

(b)  Systems that utilize an activated sludge or submerged fixed growth process with a permitted flow less than or equal 

to 0.5 million gallons per day (mgd) shall be assigned the classification of Grade II Biological Water Pollution Control 

System. 

(c)  Systems utilizing an activated sludge or submerged fixed growth process with permitted flows of greater than 0.5 

through 2.5 mgd shall be assigned the classification of Grade III Biological Water Pollution Control System. 

(d)  Systems utilizing an activated sludge or submerged fixed growth process with a permitted flow greater than 2.5 mgd 

shall be assigned a classification of Grade IV Biological Water Pollution Control System. 



58 | APP 

(e)  Any system receiving a classification of Grade II Biological Water Pollution Control System that is required to comply 

with a permit limit for Total Nitrogen or Total Phosphorus shall be assigned the classification of Grade III Biological Water 

Pollution Control System. 

(f)  Any system receiving a classification of Grade III Biological Water Pollution Control System that is required to comply 

with a permit limit for Total Nitrogen or Total Phosphorus shall be assigned the classification of Grade IV Biological Water 

Pollution Control System. 

History Note: Authority G.S. 90A-37; 

Eff. April 1, 1999; 

Amended Eff. December 1, 2006; 

Readopted Eff. September 1, 2018. 

 

15A NCAC 08G .0303 CLASSIFICATION OF WATER POLLUTION CONTROL COLLECTION SYSTEMS 

(a)  Water pollution control collection systems operated to convey wastewater to water pollution control systems which 

are permitted or tributary to municipalities, regional water pollution control systems, water and sewer authorities, public 

utilities, or are a Grade II, III or IV state or federally owned system, are subject to classification in accordance with Rule 

.0303(b) of this Section.  Any collection system, regardless of ownership, is classified pursuant to this Rule and required 

to designate an Operator in Responsible Charge (ORC) and a Back-up Operator in Responsible Charge (Back-up ORC) if 

the Commission determines that the system is not being operated and maintained in a manner which prevents the 

escape of wastewater from the system into the environment. 

(b)  Collection systems are assigned the lower grade classification that is either: 

(1) the same as the grade of the biological water pollution control system to which the collection system is 

tributary; or 

(2) based on the population served by the collection system in accordance with the following chart: 

(A) 1,500 or less    Grade I; 

(B) 1,501 to 15,000    Grade II; 

(C) 15,001 to 50,000    Grade III; 

(D) 50,001 or more    Grade IV. 

In the event that the population served cannot be determined, the equivalent population served shall be calculated by 
using the design flow of the system divided by a flow of 60 gallons per day per person. 

 

History Note: Authority G.S. 90A-37; 

Eff. April 1, 1999; 

Amended Eff. December 1, 2006; 

Pursuant to G.S. 150B-21.3A, rule is necessary without substantive public interest Eff. July 26, 2015. 

 

15A NCAC 08G .0304 CLASSIFICATION OF SURFACE IRRIGATION WATER POLLUTION CONTROL SYSTEMS 

(a)  Systems that utilize surface irrigation for the treatment, reuse, or disposal of wastewater shall be classified as surface 

irrigation water pollution control systems. Those systems that contain only preliminary treatment processes such as 

septic tanks, media filters, oil/water separators, lagoons, storage basins, physical screening, or sedimentation processes 

shall not be subject to the additional operator requirements as specified in Rule .0302 or .0306 of this Section. 

(b)  Any surface irrigation system that has as part of its treatment process systems other than those specified in Paragraph 

(a) of this Rule, shall be subject to additional classification pursuant to these Rules. 

History Note: Authority G.S. 90A-37; 

Eff. April 1, 1999; 

Amended Eff. December 1, 2006; 

Readopted Eff. September 1, 2018. 



59 | APP 

 

15A NCAC 08G .0305 CLASSIFICATION OF LAND APPLICATION OF RESIDUALS SYSTEMS 

The following systems shall be classified as land application of residuals systems if permitted for the land application of: 

(1) residuals that are produced by a water pollution control system, water supply treatment facility, as defined 

in G.S. 90A-20.1, or air pollution control facility, as defined in G.S. 159C-3(2); or 

(2) contaminated soils. 

History Note: Authority G.S. 90A-37; 

Eff. April 1, 1999; 

Amended Eff. December 1, 2006; 

Pursuant to G.S. 150B-21.3A, rule is necessary without substantive public interest Eff. July 26, 2015; 

Amended Eff. September 1, 2018. 

 

15A NCAC 08G .0306 CLASSIFICATION OF PHYSICAL/CHEMICAL WATER POLLUTION CONTROL TREATMENT SYSTEMS 

(a)  Any water pollution control system, including systems designed for the remediation of contaminated groundwater, 

that utilizes a physical process to treat wastewaters shall be classified as a Grade I Physical/Chemical Water Pollution 

Control System. 

(b)  Any water pollution control system that utilizes a chemical process to treat wastewaters, including those systems 

whose treatment processes are augmented by physical processes, shall be classified as a Grade II Physical/Chemical 

Water Pollution Control System. Any reverse osmosis, electrodialysis, and ultrafiltration system shall be classified as a 

Grade II Physical/Chemical Water Pollution Control System. 

(c)  Any water pollution control system that has as part of its treatment process a biological water pollution control 

system shall be subject to additional classification as a biological water pollution control system. 

(d)  Any water pollution control system subject to classification under Rule .0302 of this Section utilizing a physical or 

chemical process to enhance an activated sludge or fixed growth process shall not be subject to additional classification 

under this Rule. 

 

History Note: Authority G.S. 90A-37; 

Eff. April 1, 1999; 

Amended Eff. December 1, 2006; 

Readopted Eff. September 1, 2018. 

 

15A NCAC 08G .0307 CLASSIFICATION OF SUBSURFACE WATER POLLUTION CONTROL SYSTEMS 

(a)  Systems permitted under rules adopted by the Environmental Management Commission that utilize the soil for the 

subsurface treatment and disposal of wastewater shall be classified as subsurface water pollution control systems. 

(b)  Any subsurface water pollution control system that is required to have a certified operator under 15A NCAC 18A 

.1961 shall be deemed classified as a subsurface water pollution control system. 

(c)  Any subsurface water pollution control system that has as part of its treatment process a water pollution control 

system that may be classified under Rules .0302 through .0306 of this Section shall be subject to additional classification 

if required by rules for wastewater systems adopted by the Commission for Public Health based upon system complexity 

and the designated treatment standard. If the subsurface system consists only of septic tanks, pump tanks, siphon or 

pump dosing systems, media filters, grease traps or grease interceptors, or oil/water separators, and subsurface disposal 

of the wastewater, additional classification shall not be required. 

 

History Note: Authority G.S. 90A-37; 

Eff. April 1, 1999; 

Readopted Eff. September 1, 2018 

 



60 | APP 

 

15A NCAC 08G .0308 SYSTEMS NOT OTHERWISE CLASSIFIED 

The Commission may classify any water pollution control system which is not otherwise classified when that system is 
receiving wastewater that has distinctly different characteristics from typical domestic wastewater or is a water pollution 
control system which contains treatment processes that are sufficiently different from the conventional treatment 
processes classified in Rules .0302 through .0306 of this Section. 

History Note: Authority G.S. 90A-37; 

Eff. April 1, 1999; 

Pursuant to G.S. 150B-21.3A, rule is necessary without substantive public interest Eff. July 26, 2015. 
 

SECTION .0400 - ELIGIBILITY REQUIREMENTS FOR EXAMINATIONS 
 

15A NCAC 08G .0401 GENERAL REQUIREMENTS 

(a)  An applicant for certification as an operator of a water pollution control system must meet the following criteria and 

possess the knowledge and abilities listed as they relate to the specific type of system for which certification is being 

sought and shall, at a minimum, include: 

(1) possess a high school diploma or a general educational development (GED) equivalent;  

(2) be at least 18 years of age; 

(3) have a general knowledge of typical wastewater characteristics and treatment processes; and  

(4) have the ability to: 

(A) read and understand the statutes and rules which govern water pollution control system operators and 

the operation of the type of system for which certification is being sought;  

(B) perform mathematical calculations required to operate the system for which certification is being 

sought;  

(C) complete and maintain logs and regulatory reporting forms required to document the proper operation 

of the system; and 

(D) safely and effectively operate the equipment employed in the type of system for which certification is 

being sought; and  

(E) describe the general maintenance requirements for such equipment. 

(b)  An applicant who has failed to achieve a passing score on a specific type and grade of examination after three 

consecutive attempts must: 

(1) attend and successfully complete approved training for the same type and grade as the certification being 

sought; and 

(2) provide verification, in the form of a certificate of completion or other such documentation, of the successful 

completion of the required training with any subsequent application made to the Commission to sit for the 

examination. 

(c)  An applicant for certification must not have had any certification revoked by the Commission within the two - year 

period prior to the date of the application for certification. 

(d)  An applicant for certification is not allowed to sit for any examination offered by the Commission during the period 

of a suspension of any certification held by the applicant with the Commission. 

(e)  An applicant who holds a valid biological or collection certification of any level on April 1, 1999, may progress to the 
highest level of certification of the same type without meeting the requirements of Subparagraph (a)(1) of this Rule. 

History Note: Authority G.S. 90A-37; 

Eff. April 1, 1999; 

Amended Eff. December 1, 2006; 

Pursuant to G.S. 150B-21.3A, rule is necessary without substantive public interest Eff. July 26, 2015. 



61 | APP 

 

 

 

15A NCAC 08G .0402 ELIGIBILITY REQUIREMENTS FOR BIOLOGICAL WATER POLLUTION CONTROL SYSTEM OPERATORS 

Eligibility for certification as a Biological Water Pollution Control System Operator is based on the following qualifications: 

(1) for Grade I certification, the applicant must:  

(a) have successfully completed approved training for Grade I Biological Water Pollution Control System 

operators. 

(2) for Grade II certification, the applicant must: 

(a) hold a valid North Carolina Grade I Biological Water Pollution Control System Operator certificate;  
[...]
disciplinary committee meeting. The operator shall also be given the opportunity to make an oral statement before the 

disciplinary committee. 

(f)  Within 10 business days of the conclusion of the disciplinary committee meeting, the Chairman shall issue the decision 

of the disciplinary committee. If this decision is to issue a revocation or suspension or a letter of reprimand, the Chairman 

shall advise the operator of the effective date of the action and the facts or conduct upon which the action is based. The 

revocation or suspension of a certification or the letter of reprimand shall be delivered to the operator and the owner of 

the system(s) at which the operator works by certified mail, at the last known address for the operator and owner on file 

with the Commission, at least 20 days prior to the effective date of the revocation or suspension or letter of reprimand. 

(g)  If the certified operator initiates administrative proceedings, the Commission shall defer final action on the matter 

until receipt of a decision as provided for in G.S. 150B-34. 

(h)  If an applicant is caught cheating on an examination by a proctor, the applicant shall be removed from the 

examination, the examination shall not be graded, the fee for the examination shall be forfeited by the applicant, and 

any other certification(s) held by the applicant with the Commission shall be subject to revocation as set forth in G.S. 

90A-41 and in Rule .0801 of this Section. 

(i)  If the Commission determines, after the examination has been graded, that an applicant cheated on an examination 

and certification has been conveyed to the applicant, the certification obtained through the examination shall be revoked 

and any other certification(s) held by the applicant with the Commission shall be subject to revocation as set forth in G.S. 

90A-41 and in Rule .0801 of this Section. 

History Note: Authority G.S. 90A-40; 90A-41;  

Eff. April 1, 1999; 

Amended Eff. December 1, 2006; 

Pursuant to G.S. 150B-21.3A, rule is necessary without substantive public interest Eff. July 26, 2015; 

Amended Eff. December 1, 2018. 



72 | APP 

 

 

15A NCAC 08G .0803 CERTIFICATION FOLLOWING DISCIPLINARY ACTIONS 

(a)  An individual who has had certification revoked by the Commission may petition the Commission for any new 

certification sought, but no sooner than two years from the effective date of the revocation. An individual shall wait one 

year to reapply for certification following the denial of eligibility for re-certification after relinquishment or revocation.  

(b)  The following information shall be included in the petition for certification: 

(1) a written statement explaining the actions that the individual has taken to correct those problems that lead 

to the revocation of the certification previously held with the Commission; and 

(2) a statement that attests to the Commission that, upon obtaining certification, the individual shall comply with 

all laws governing the operation of water pollution control systems. 

(c)  After submittal of the petition for certification, the petitioner shall be required to appear before the Commission at 

a regularly scheduled meeting. The petitioner shall be notified, by certified mail, of the date, time, and location of the 

meeting at least 15 days prior to the meeting. 

(d)  The Commission shall send written notification to the individual within 120 days following receipt of the petition of 

its decision. Eligibility for certification shall be granted only if the petitioner presents evidence that those conditions that 

lead to the revocation of previous certification held by the petitioner have been corrected. 

(e)  Certification of an individual whose previous certification has been revoked shall occur only after the individual 

obtains a passing score on an examination. After the Commission approves the petition for certification, the individual 

shall submit an application, accompanied by the examination fee of eighty-five dollars ($85.00) set forth in G.S. 90A-

42(a)(1), and meet the examination eligibility requirements for the type of certification being sought as set forth in 

Section .0400 of this Subchapter. The individual shall begin the certification process at the lowest grade level offered for 

the type of certification sought. Operational experience accrued by the individual prior to the revocation of any 

previously held certification(s) shall not be considered when determining the eligibility of the individual for the 

examination. 

(f)  Applicants for certification who were previously determined to be ineligible for certification due to supplying false 

information to the Commission shall follow the procedures set forth in Paragraphs (a) through (e) of this Rule in order to 

obtain certification. 

 

History Note: Authority G.S. 90A-39; 90A-41; 90A-42;  

Eff. April 1, 1999; 

Amended Eff. December 1, 2006; 

Readopted Eff. September 1, 2018. 

 

 

15A NCAC 08G .0804 CONTESTED CASE PROCEDURES 

(a)  Administrative hearings shall be held in accordance with G.S. 150B and the administrative hearing procedures 
codified at 15A NCAC 01B .0200 et seq., are hereby incorporated by reference including any subsequent amendments 
and additions. 

(b)  For information on obtaining a copy of 15A NCAC 01B .0200, you may contact the Rules Division of the NC Office of 
Administrative Hearings at (919) 733-2678. 

 

History Note: Authority G.S. 143B-300; 150B-23; 

Eff. April 1, 1999; 

Amended Eff. December 1, 2006; 

Pursuant to G.S. 150B-21.3A, rule is necessary without substantive public interest Eff. July 26, 2015. 

 



73 | APP 

 

SECTION .0900 - CONTRACT OPERATION OF WATER POLLUTION CONTROL SYSTEMS 
 

15A NCAC 08G .0901 RESPONSIBILITIES OF CONTRACT OPERATORS AND CONTRACT OPERATIONS FIRMS 

Each contract operator, or contract operations firm, that enters into a contract with the owner of a water pollution 

control system to operate the system must notify the owner, in writing, within five calendar days of: 

(1) any change in the designation of the Operator in Responsible Charge (ORC) or the Back-up Operator in 

Responsible Charge (Back-up ORC) of the system; or 

(2) becoming aware of any situation or problem (preexisting, anticipated, or otherwise) which may interfere with 

the proper operation of the system and necessitate corrective action by the owner.  This notice shall include 

the comments and recommendations of the operator in regards to actions or measures that should be taken 

to correct the noted situation or problem. 

History Note: Authority G.S. 90A-44; 90A-45; 

Eff. April 1, 1999; 

Pursuant to G.S. 150B-21.3A, rule is necessary without substantive public interest Eff. July 26, 2015. 

 

15A NCAC 08G .0902 ANNUAL REPORT 

History Note: Authority G.S. 90A-45; 

Eff. April 1, 1999; 

Repealed Eff. December 1, 2006. 

 

 

SECTION .1000 - RULE MAKING PROCEDURES AND PETITIONS FOR REGULATORY ACTIVITY 
 

15A NCAC 08G .1001 PETITIONS FOR REGULATORY ACTIVITY 

(a)  Any person(s) desiring to request the adoption, amendment, or repeal of a rule may make such request in a petition 
filed pursuant to G.S. 150B-20, addressed to the Water Pollution Control System Operators Certification Commission and 
mailed to the Chairman at 1618 Mail Service Center, Raleigh, NC  27699-1618.  Such petitions must contain: 

(1) a draft of the proposed rule or a summary of its intent;  

(2) reasons for adoption of the proposed rule(s) and the effect it will have on existing rules and practices; and 

(3) the name(s) and address(es) of the petitioner(s). 

(b)  Petitions shall be placed on the agenda of the next regularly scheduled meeting of the Commission if received at least 
four weeks prior to the meeting.  The Chairman shall prepare recommended responses to petitions for the Commission's 
consideration.  Petitions shall be considered in accordance with the requirements of G.S. 150B-20. 

 

History Note: Authority G.S. 143B-300; 150B-20; 

Eff. April 1, 1999; 

Amended Eff. December 1, 2006; 

Pursuant to G.S. 150B-21.3A, rule is necessary without substantive public interest Eff. July 26, 2015. 

 

SECTION .1100 - ADMINISTRATIVE DUTIES 
 

15A NCAC 08G .1101 REFUNDING OF FEES 

History Note: Authority G.S. 90A-42; 

Eff. April 1, 1999; 

Repealed Eff. December 1, 2006. 



74 | APP 

 

Appendix 2:  NPDES Permit 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



75 | APP 

Permit No. NC0000000 

 

 

STATE OF NORTH CAROLINA 

DEPARTMENT OF ENVIRONMENTAL QUALITY 

DIVISION OF WATER RESOURCES 

 

PERMIT 

 

TO DISCHARGE WASTEWATER UNDER THE  

NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM 

 

In compliance with the provisions of North Carolina General Statute 143-215.1, other lawful standards and 

regulations promulgated and adopted by the North Carolina Water Quality Commission, and the Federal 

Water Pollution Control Act, as amended,  

 

Mount Pilot Wastewater Management Facility 
 

is hereby authorized to discharge wastewater from a facility located at 

 

Mount Pilot WWMF 

Old Barney Road 

North of Mount Pilot 

Happy County 

 

to receiving waters designated as Bee Creek in the Clear River Basin in accordance with the discharge 

limitations, monitoring requirements, and other conditions set forth in Parts I, II, III, and IV hereof. 

 

This permit shall become effective Month Day, Year. 

This permit and the authorization to discharge shall expire at midnight on Month Day, Year. 

Signed this day Month Day, Year. 

 

 ______________________ 

Jay Zimmerman, Director 

Division of Water Resources 

By the Authority of the Environmental Management Commission 

  



76 | APP 

Permit No. NC0000000 

SUPPLEMENT TO PERMIT COVER SHEET 

 

All previous NPDES Permits issued to this facility, whether for operation or discharge, are hereby 
revoked.  [The exclusive authority to operate this facility arises under this permit.  The authority to operate 
the facility under previously issued permits bearing this number is no longer effective.]  The conditions, 
requirements, terms and provisions of this permit authorizing discharge under the NPDES govern 
discharges from this facility. 

 

Mount Pilot Wastewater Management Facility is hereby authorized to: 

 

1. Continue to operate an existing 2 MGD wastewater treatment facility consisting of mechanical bar 
screens, manual bar screen, grit chamber, preaeration, primary clarifiers, biological nutrient 
removal, extended aeration basins, secondary clarifiers, polishing ponds, tertiary filters, methanol 
feed system, chlorination and dechlorination, post aeration, and anaerobic digesters located at 
Mount Pilot WWMF, Old Barney Road, north of Mount Pilot, Happy County, and 

 

2. Discharge wastewater from said treatment works at the location specified on the attached map into 
Bee Creek which is classified C Sw-NSW waters in Clear River Basin. 
 

3. Continue to operate a water reclamation and distribution system to provide beneficial reuse for 
treated effluent from the treatment plant, as approved pursuant to Permit No. WQ0000000. 

 



77 | APP 

A. (1.) EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS – FINAL 

During the period beginning on the effective date of the permit and lasting until expiration, the Permittee is authorized to discharge 
up to 2 MGD of municipal wastewater from outfall 001.  Such discharges shall be limited and monitored by the Permittee as 
specified below: 

EFFLUENT CHARACTERISTICS LIMITS MONITORING REQUIREMENTS 

 Monthly 
Average 

Weekly 
Average 

Daily 
Maximum 

Measurement 
Frequency 

Sample 
Type 

Sample 

Location1 

Flow 14 MGD   Continuous Recording Influent or Effluent 

BOD, 5 day (20ºC)2  

[April 1 – October 31] 

5.0 mg/l 7.5 mg/l  Daily Composite Influent & Effluent 

BOD, 5 day (20ºC)2  

[November 1 – March 31] 

10.0 mg/l 15.0 mg/l  Daily Composite Influent & Effluent 

Total Suspended Solids2 30.0 mg/l 45.0 mg/l  Daily Composite Influent & Effluent 

NH3 as N  [April 1 – October 31] 3 

[Through October 31, 2004] 

2.0 mg/l 6.0 mg/l  Daily Composite Effluent 

NH3 as N [Nov. 1 – March 31] 3 

[Through October 31, 2004] 

4.0 mg/l 12.0 mg/l  Daily Composite Effluent 

NH3 as N  [April 1 – October 31] 3 

[Beginning November 2004] 

1.0 mg/l 3.0 mg/l  Daily Composite Effluent 

NH3 as N [Nov. 1 – March 31] 3 

[Beginning November 2004] 

2.0 mg/l 6.0 mg/l  Daily Composite Effluent 

Dissolved Oxygen4    Daily Grab Effluent 

Dissolved Oxygen    3/Week Grab Upstream & 

Downstream 

Fecal Coliform (geometric mean) 5 200/100 ml 400/100 

ml 

 Daily Grab Effluent 

Fecal Coliform (geometric mean)    3/Week Grab Upstream & 

Downstream 

Total Residual Chlorine6   18 μg/l Daily Grab Effluent 

TKN (mg/l) Monitor & Report Weekly Composite Effluent 

NO2-N + NO3-N (mg/l) Monitor & Report Weekly Composite Effluent 

TN (mg/l)7 Monitor & Report Weekly Composite Effluent 

Total Monthly Flow (MG) Monitor & Report Monthly Calculated Effluent 

TN Load8 

Monitor & Report 

157,684 lb/year (Annual Mass 

Loading)9 

Monthly 

Annually 

Calculated 

Calculated 

Effluent 

Effluent 

Total Phosphorus 10 2.0 mg/L (Quarterly Average) Weekly Composite Effluent 

Temperature (ºC)    Daily Grab Effluent 

Temperature (ºC)    3/Week Grab Upstream & 

Downstream 

Conductivity    Daily Grab Effluent 

Conductivity    3/Week Grab Upstream & 

Downstream 

Chronic Toxicity11    Quarterly Composite Effluent 

Total Copper    Monthly Composite Effluent 

Total Zinc    Monthly Composite Effluent 

pH12   6-9 Daily Grab Effluent 

Footnotes: 

1. Sample locations: Upstream at Old Buckcreek Road and downstream at NC Highway 251.  Stream samples 
shall be grab samples and shall be collected 3/Week during June – September and 1/Week during the 
remaining months of the year.  Instream monitoring is provisionally waived in light of the permittee’s 
participation in the Lower Clear Creek Basin Association.  Instream monitoring shall be conducted as stated in 
this permit should the permittee end its participation in the Association. 



78 | APP 

2. The monthly average effluent BOD5 and Total Suspended Solids concentrations shall not exceed 15% of the 
respective influent value (85% removal). 

3. See Condition A.(5) regarding phased NH3-N limits.  More stringent NH3-N limits shall become effective 
November 1, 2004. 

4. The daily average dissolved oxygen effluent concentration shall not be less than 7.0 mg/l. 

5. Refer to Condition A. (6) regarding fecal coliform limits. 

6. Total residual chlorine monitoring is required only if chlorine or a chlorinated compound is used as a 
disinfectant (or elsewhere in the process). 

7. TN means Total Nitrogen.  For a given wastewater sample, TN is the sum of Total Kjeldahl Nitrogen and 
Nitrate-Nitrite Nitrogen:  TN = TKN + NO2-N + NO3-N. 

8. TN Load is the mass load of TN discharged by the Permittee in a period of time.  See Special Condition A. (2.), 
Calculation of TN Loads. 

9. The annual TN Load limit shall become effective with the calendar year beginning on January 1, 2003.  
Compliance with this limits shall be determined in accordance with Special Condition A. (3.), Annual Limits for 
Total Nitrogen. 

10. The quarterly average for total phosphorus shall be the average of composite samples collected weekly during 
the calendar quarter (January-March, April-June, July-September, October-December). 

11. Chronic Toxicity (Ceriodaphnia dubia) P/F at 90%: February, May, August, and November [see Special 
Condition A. (4)].  Toxicity monitoring shall coincide with metals monitoring. 

12. The pH shall not be less than 6.0 standard units nor greater than 9.0 standard units. 

 

THERE SHALL BE NO DISCHARGE OF FLOATING SOLIDS OR VISIBLE FOAM IN OTHER THAN TRACE AMOUNTS. 

 

A. (2.) CALCULATION OF TOTAL NITROGEN LOADS 

a. The Permittee shall calculate monthly and annual TN Loads as follows: 

i. Monthly TN Load (lb/mo) = TN x TMF x 8.34 